v 62622 & G2922 Chargrills

T G2641, G2642, G2941 & G2942
ares Cast Iron and Chrome Griddles

LEG STAND ASSEMBLY INSTRUCTIONS

Bend tab over before
fitting to appliance

Parts List
Item | Description No. off
A. Bottom shelf 1
B. Bottom frame 1
C. Leg 2
D.  |Adjustable leg 4 1. Position bottom shelf (A) over frame (B) and secure stand legs
E. M8 x 20mm hex. screw 4 E)C? to frame (B) using the M8 fixings (E & F) to secure from
elow.
F. M8 shakeproof washer 4 2. Fit adjustable legs (D) to frame (B) using the M6 fixings
G. M6 x 25mm hex. screw 12 provided (G, J & K).
3. Use pliers or a similarly suitable tool to bend tab over at top of
H. M6 x 20mm hex. screw 8 front RH leg (as indicated in diagram).
J. M6 washer 20 4. Secure appliance to stand using the fixings (H) and remaining
washers (J & K).
K. M6 shakeproof washer 20 5. Adjust feet until appliance is level.
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